You will need: © Ratchet and 1/2” socket 1/2” Wrench Hand pump
Vous avez hesoin: 0.50 po Clicket et socket 0.50 po Clé Pompe a main
Matraca y dado de Llave de 13 mm Bomba manual

Usted necesitara: 13 mm

Legs
S tep 1 Soportes
Eta e 1 5 Legt Brac(:1 Jambs
uente ancho

P p 1 Jambe corset ] '055@\(8 5/16”"13/4” )

aso oINS ) mm X mm
Important: Tighten the nuts
manually; avoid using wrench until 0&&5@\ 516" x 3/4"

all the assembly is completed. (8 mm x 19 mm)

Important: Ne serrez pas les boulons
a l'aide d’une clé avant la fin de
'assemblage.

Importante: Apriete las tuercas
manualmente, no apriete con llave
hasta tener el ensamble completo.

5/16” x 1”
(8 mm x 25 mm)

5167 x 1”

(8 mm x 25 mm) Stabilizers

Estabilizadores
Stabilisateurs

Step 2 = fre
Etape 2 Bastidores
Paso 2

Long stay
Support long
Travesaiio

Wedges
Cuiias
Coins

Plastic bolt holders

Porte-boulons en plastique

Fijadores plasticos
para tornillos

Metal washers
Rondelles métalliques
Arandelas metalicas

o OO

«——Washers

«~—Tray

<—Bolt holders
‘ 5/16” x 5 3/4”

i
L

&

Plastic bolt holders
Porte-boulons en plastique
Fijadores plasticos
para tornillos

Tray
Benne ——>
Bandeja
,5 (8 mm x 145 mm)
5/16” x 3 1/2”
(8 mm x 88 mm)
Insert the screws, fixing them with a bolt Insérer les bolt, fixer une attache et une Introducir los tornillos, colocandoles un fijador
holder and washer to keep them in place rondelle pour les maintenir solidement y una arandela para que se mantengan a tope
up to the top.Once the screws are fixed, en place. Une fois les vis fixes, se tourner en su lugar. Una vez fijos los tornillos, voltear
turn the tray upside down and set the vers en bas de la plateau pour placer hacia abajo la bandeja para colocar los
steel handles, the wedges, long stay la poignées, coins, support long, puis le bastidores, las cufas, travesafo y
and finally, assemble the legs. pré-assemblage des supports latéraux. posteriormente el pre-ensamble de los
soportes laterales.
3 1/2” (88 mm)
17 (25 mm) 21/2” (65 mm)
3/4” (19 mm) 2 1/4” (57 mm) 5 3/4” (145 mm)

))))))))l)))))))))))))))))))))))))))))))))))))))))))))))))))))))) )




5/16” x 2 1/2”
(8 mm x 65 mm)

Step 4

Etape 4

Paso 4

Turn the wheelbarrow and fix the tray
braces to the tray. Use 3/4” bolts
Place the guard on the front side of
the handles. Use 2 1/4” bolts

Tournez le camion et le lieu les vis qui
fixent le soutient I'avant a la plateau

Utilisez des vis 19 mm (3/4")

Placez la roué garde en partie avant de poignées

Utilisez des vis 57 mm (2 1/4")

Voltee la carretilla y coloque los tornillos que
fijan los soportes delanteros a la bandeja
Utilice tornillos de 19 mm (3/4”)

Coloque la defensa en la parte frontal de los mangos

Utilice tornillos de 57 mm (2 1/4”)

Tighten the screws on the wheel

and tray braces

Serrer les bolt sur la jante
et support avant

Apriete los tornillos de la llanta

y los soportes delanteros

Put the wheel with the axle in the axle brackets
with the tray braces. Use 2 1/2” bolts

Placez la jante avec I'arbre dans les essieu crochets
avec les supports avant. utiliser des bolt
70 mm (2 1/2")

Coloque la llanta con eje en las chumaceras
con los soportes delanteros. Utilice tornillos
de 70 mm (2 1/2”)

~<4¢—— Axle brackets

Essieu crochets
Chumaceras

The tray braces must be placed in the
front orifice of the tubular handle

Les supports avant sont placés dans
le trou avant du chassis

Los soportes delanteros se colocan en
el orificio frontal del bastidor

5/16” x 2 1/2”
(8 mm x 65 mm)

5/16” x 3/4”
(8 mm x 19 mm)

%

\™
[ ]
°
[ ]
[ ]
Qg o
°
°
°
’{ <———— Wheel guard
* Roué garde
Defensa
516" x 2 1/4”
(8 mm x 57 mm) —
IMPORTANT:
L Inflate the wheel according to the
PARTS LIST LISTE DE PIECES LISTA DE PARTES QUANTITY specifications marked on the
QUANTITE sidewall.
SALLISS  \MPORTANT: .

Tray Benne Bandeja Gopfilﬁr I?i pr?eu ei” fo”f]tt'%’]f‘ijrﬁs
Handles Poignées Bastidores fﬁ%corf?AﬁTE.qu y sont deninis.
Wedges Coins Cunas Inflar Ia llanta de acuerdo a las

Wheel Guard Garde-roue Defensa especificaciones marcadas en la
Axle Brackets Attaches pour essieu Chumaceras misma.
Legs Montants Soportes
Leg Brace Entretoise Puente ACAUTION
Wheel Roue Llanta Cutting edges are very sharp; use caution
Axle Essieu Eje when handling. Wear safety gloves. Keep
Long stay Support long Travesaio largo out of reach of children.
Tray Brace Entretoise de benne Soportes delanteros
Stabilizers Stabilisateurs Estabilizadores

5-3/4 inch Bolts
3-1/2 inch Bolts
2-1/2 inch Bolts
2-1/4 inch Bolts
1-inch Bolts
3/4-inch Bolts
Flange Nuts
7/16 inch washers
Bolt holders

Boulons de 5.75 po
Boulons de 3.5 po
Boulons de 2.5 po
Boulons de 2.25 po

Boulon de 1 po

Boulons de 0.75 po
Ecrous a embase

7/16” rondelles
Porte-boulons

Tornillos de 5 3/4”
Tornillos de 3 1/2”
Tornillos de 2 1/2”
Tornillos de 2 1/4”
Tornillos de 1”7
Tornillos de 3/4”
Tuercas flange
Arandelas de 7/16”
Fijadores para tornillos

ArNorvAOOON S SO =SON =

Produit avec des arétes vives;
manipuler avec prudence.
Protégez-vous, portez des gants. Tenir
hors de portée des enfants.

Producto con bordes afilados, manéjese
con precaucion. Protéjase, use guantes
de seguridad. Manténgase fuera del
alcance de los nifios.






